

# AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400 Fax (03) 9371 2499

## Group Number Assessment

(In accordance with AS 5637.1-2015)

This is to confirm that the product as described below has been tested by AWTA Product Testing .

Testing was performed in accordance with AS/NZS 3837-1998 Method of test for heat and smoke release rates for materials and products using an oxygen consumption calorimeter.

**Test Sponsor :** Verosol  
2 Garema Circuit  
Kingsgrove NSW 2208

**Test Number :** 18-007054  
**Issue Date :** 21/01/2019  
**Print Date :** 21/01/2019

### Sponsor Product

Clients Ref : "SilverScreen Originals"  
Woven Coated fabric  
Colour : Grey face/ Silver back  
End Use : Roller blinds and Pleated Blinds  
Nominal Composition : 100% Polyester (PVC and Formaldehyde free)  
Nominal Mass per Unit Area/Density : 142 g/m2 +/- 5%  
Nominal Thickness : 0.23mm +/- 5%

Product Group Number Classification :

1

Average Specific Extinction Area :

594.0 m<sup>2</sup>/kg



Chris Campbell  
Client Relations Manager

32565

The message/document(s) contained in this electronic attachment is intended for the party to which it is addressed and may contain confidential information or be subject to professional privilege. It's transmission is not intended to place the contents into the public domain.

If you have received this transmission in error, it's disclosure or copying is prohibited . Please contact us by collect call so that arrangements can be made at our expense to rectify the error.